


Test No. 3Test No. 1 Test No. 2 Test No. 4 Test No. 5

9.7 kN 8.9 kN 7.1kN 6.8kN 8.4kN

*Excalibur ties were used throughout
**All tests conducted below 1850mm from ground level
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